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STANDARD ACCESSORIES

OPTIONAL ACCESSORIES

949747 ROLL PIN D6X25 (10 PCS) (OLD 9497472)
985475 HANDLE HOLDER (A)

985465 HANDLE BOLT

985455 STRIKER

985454 O-RING (A) FPM810

985451 PISTON PIN

301509 PISTON PIN

985452 PISTON

317084 PISTON

990083 HEX.SOCKET SCREW

956996 O-RING (1AS-60)

939543 RETAINING RING FOR D14 (10 PCS)
939542 RETAINING RING FOR D12 (10 PCS)
985453 CRANK WASHER

317082 CONNECTING ROD

985450 CONNECTING ROD ASS'Y

985470 NEEDLE BEARING NTN RNA-NA4901V1
949665 HEX.SOCKET HD.BOLT M5X14 (10 PCS)
985449 @ CRANK COVER

986957 CRANK COVER

985448 O-RING (B) (S-80)

877316 O-RING (S-90)

985467 INNER RACE

985444 CRANK SHAFT

319502 CRANK SHAFT

985443 BEARING COVER

6204DD BALL BEARING 6204DDUCMPS2S
986941 CYLINDER CASE

985466 SPRING CASE

993241 SPRING CASE

302096 STOPPER SPRING

981937 STOPPER SPRING

985463 STOPPER WASHER

993243 STOPPER SLEEVE

943364 NEEDLE ROLLER D4X20

985477 SIDE HANDLE
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985476 HANDLE HOLDER (B)

985462 STOP LEVER

302095 STOP LEVER

985479 SEAL LOCK HEX. SOCKET HD. BOLT M8X25
986945 FRONT COVER

986944 SECOND HAMMER

986943 DAMPER WASHER

986942 DAMPER

986946 O-RING (C) FPM810

957561 HITACHI LABEL (NEW 876859)

949323 FLAT HD.SCREW M4X12 (10 PCS)

980735 WIND GUIDE (DISCON)

991713 WIND GUIDE (B)

985436 DUST WASHER

6200VV BALL BEARING 6200VVCMPS2L

985435 HOUSING ASS'Y

994084 HEX.SOCKET SCREW

983362 BRUSH HOLDER (OLD 9619442)

999071 CARBON BRUSH A.S. TYPE (OLD 961946Z)
961781 BRUSH CAP

981959 CAP COVER (OLD 9819592)

958715 TAPPING SCREW D4X10

994085 HEX.SOCKET HD.BOLT M6X60 (W/FLANGE)
980750 GUIDE PLATE

985469 INTERNAL WIRE HOLDER (OLD 983274Z)
980727 HANDLE RUBBER

985605 TAPPING SCREW D5X25 (W/WASHER)
938307 PILLAR TERMINAL

958308Z PILLAR TERMINAL (A)

990082 SUPPORT (E) (NEW 312408)

981869 SUPPORT

981986Z SUPPORT (A)

992891 SWITCH (A) (1P SCREW TYPE) W/O LOCK
995398 SWITCH (OLD 986958)

981533Z SWITCH (2P PILLAR TYPE) W/O LOCK
982169 HEX.SOCKET SCREW M5X12

985437 TAIL COVER

985480 TAPPING SCREW D5X20 (W/WASHER)
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NAME PLATE

949510 RIVET D2.5X4.8 (10 PCS) (OLD 9495102)
VINYL TUBE (1.D.7XT0.5X50)

959141 CONNECTOR 50092 (10 PCS) (OLD 939558)
9832762 INTERNAL WIRE

949423 WASHER M4 (10 PCS)

991711 DISTANCE PIECE (B)

956636 TAPPING SCREW (NEW 306999)

983273 HANDLE (B) (OLD 9832732)

980751 HANDLE PACKING

VINYL TUBE (1.D.9XT0.5X25)

985474 WIRE SUPPORT

984750 TAPPING SCREW (W/FLANGE) D4X16
960266 CORD CLIP

981987Z CORD CLIP

983272 HANDLE (A) (OLD 9832722)

994273 NOISE SUPPRESSOR

958049 CORD ARMOR D8.2 (OLD 9580492)
940778 CORD ARMOR D10.7

500390Z CORD 5M 2 X 1.5 FOR HOL (NEW 714520)
500391Z CORD FOR SWISS

5004467 CORD FOR GBR 230V

500460Z CORD 5M 2 X 1,5 HO7RN-F (W/O PLUG)
500407Z CORD

500408Z CORD

986968 CRANK CASE ASS'Y (OLD 986965)
985445 DISTANCE RING (B)

985446 FIRST GEAR

932815 WOOD-RUFF KEY 3X13

985442 NEEDLE BEARING NTN BK1512

985447 SEAL PACKING

985440 GEAR COVER

949660 HEX.SOCKET HD.BOLT M6X20 (10 PCS)
6202VV BALL BEARING 6202VVCMPS2S
985439 OIL SEAL (FPM 807)

985438 SLEEVE

985482 FAN

985472E ARMATURE ASS'Y 220-230 VOLT (OLD 985472G)
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985472F ARMATURE 240 VOLT (OLD 985472H)
985472U ARMATURE ASS'Y 115 VOLT (OLD 985472J)
961400 HEX.HD. TAPPING SCREW D5X70

971825 @ INTERNAL WIRE

971776 @ INTERNAL WIRE (OLD 9809352)

986277 INTERNAL WIRE (OLD 986152)

985471F STATOR ASS'Y 230-240 VOLT (OLD 985471G)
985471H STATOR ASS'Y 240 VOLT

985471C STATOR ASS'Y 110V-115V

985471E STATOR ASS'Y 220-230 VOLT

985471G STATOR ASS'Y 220-230 VOLT (NEW 985471F)
9854713 STATOR 110 VOLT

959140 CONNECTOR 50091 (10 PCS.)

937623 BRUSH TERMINAL (OLD 976831)

985464 HANDLE HOLDER ASS'Y

VINYL TUBE (1.D.7XT0.5X80)

990079 SEAL LOCK HEX. SOCKET HD. BOLT M5X16
949454 SPRING WASHER M5 (10 PCS)

949424 WASHER M5 (10 PCS)

986959 HOLDER ASS'Y

986960 @ HOLDER (A)

986961 HOLDER (B)

949656 HEX.SOCKET HD.BOLT M8X20 (10 PCS)
944951 GRIP

986962 SHAFT

986963 WASHER (C)

310891 STOP LEVER ASS'Y

319842 CRANK SHAFT SET H55SA

319783 CASE (PLASTIC)

986947 BULL POINT 300MM

872422 HEX. BAR WRENCH 6MM

981840 GREASE (FG-6A) (30G)

985468 DUST COVER

980927 GREASE FOR IMPACT DRILL (FG-6A) (500G)
986948 BULL POINT 380MM

986949 BULL POINT 450MM

986950 CUTTER W50X400L

986951 CUTTER W75X400L
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986952 COLD CHISEL 300MM
986953 COLD CHISEL 380MM
986954 COLD CHISEL 450MM
944457 SIDE HANDLE
986966 SERVICE KIT H55SA
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